PL

GB

DE

FR

RU

SK

o
I
o
a

&xRISPOL

INSTRUKCJA MONTAZU
BRAMY GARAZOWE SEGMENTOWE

INSTALLATION INSTRUCTION

SECTIONAL GARAGE DOOR

MONTAGEANLEITUNG SEKTIONALGARAGENTORE
INSTRUCTIONS DE MONTAGE

PORTE DE GARAGE SECTIONNELLE

MHCTPYKLUMUA MO MOHTAXY
FTAPA’KHbIE BOPOTA CEKUWOHHbBIE

NAVOD NA MONTAZ
BRANA GARAZOVA SEKCIONALNA

K2R E

NAVOD NA MONTAZ
SEGMENTOVYCH GARAZOVYCH BRAN

INSTRUCTIUNI DE MONTAJ
USI DE GARAJ SECTIONALE

ISTRUZIONI PER IL MONTAGGIO
PORTONI GARAGE SEZIONALI

MONTAGE INSTRUKTION
GARAGE SEGMENTPORTAR

IHCTPYKLUIA 3 MOHTAXKY
FAPAXKHI BOPOTA CEKLIAHI

MONTERINGSVEJLEDNING
GARAGE SEGMENTPORTE

PRODUKTY DLA DOMU

cz

RO

SE

UA

DK




o ZNAKI | SYMBOLE INFORMACYJNE | OSTRZEGAWCZE

ZNACZENIE
opis, sugestie, uwagi

GBS B B>

Niniejsza instrukcja stanowi jeden z nizej wymienionych dokumentéw wchodzacych

NIEBEZPIECZENSTWO
Dla uzytkownika oznacza niebezpieczenstwo wypadku, w tym $miertelnego.

UWAGA
Rada jak zapobiegac¢ zuzyciu produktu.

PAMIETAJ - Kluczowe funkcje lub uzyteczne informacje.
Nalezy zwréci¢ maksymalng uwage na informacje opatrzone tym symbolem.

INFORMACJE DODATKOWE
Informacje dodatkowe.

ZAGROZENIE
ZAGROZENIE ELEKTRYCZNE

ZAGROZENIE POZAREM

ZAKAZ
ZAKAZ PALENIA W POBLIZU URZADZENIA

NIE ZDEJMOWAC ZABEZPIECZEN

POLECENIA
WYLACZYC ZASILANIE ELEKTRYCZNE
PRZED PRZYSTAPIENIEM DO PRACY LUB NAPRAWY.

MONTAZ | PRACE KONSERWACYJNE WYKONYWAC WYLACZNIE
W REKAWICACH ROBOCZYCH.

MONTAZ | PRACE KONSERWACYJNE WYKONYWAC WYLACZNIE
W OBUWIU OCHRONNYM.

w sktad dokumentacji techniczno-ruchowej: instrukcja obstugi, instrukcja montazu,
ksigzka serwisowa, deklaracja wtasciwosci uzytkowych.

@ INFORMATIONS- UND WARNZEICHEN UN

YMBOLE

BEDEUTUNG
Beschreibung, Empfehlungen, Hinweise

GEFAHR
Fur den Benutzer bedeutet es eine Unfallgefahr, davon mit tédlichem Ausgang.

HINWEIS
Ein Hinweis, wie dem Verschleil des Produktes vorzubeugen ist.

DENKEN SIE DARAN Funktionen von Schlisselbedeutung oder niitzliche
Informationen. Den mit diesem Symbol versehenen Hinweisen ist die grote
Aufmerksamkeit zu schenken.

ZUSATZLICHE INFORMATIONEN

Zusatzliche Informationen.

GEFAHRDUNG

ELEKTRISCHE GEFAHRDUNG

BRANDGEFAHRDUNG

VERBOT
RAUCHEN IN DER NAHE DER ANLAGE VERBOTEN

SICHERHEITSEINRICHTUNGEN NICHT ENTFERNEN

ANWEISUNGEN
BEVOR MIT DEN ARBEITEN ODER DER INSTANDSETZUNG
BEGONNEN WIRD, SPANNUNG ABSCHALTEN.

MONTAGE UND WARTUNGSARBEITEN
NUR MIT ARBEITSHANDSCHUHEN AUSFUHREN.

MONTAGE UND WARTUNGSARBEITEN
NUR MIT SCHUTZSCHUHWERK AUSFUHREN.

@ INFORMATION / WARNING SIGNS AND SYMBOLS

MEANING
descriptions, suggestions, comments

C DANGER
Arisk of accident, possibly a fatal one, to the user.

§ ATTENTION
. Advice on how to prevent wear and tear of the product.

REMEMBER - Key functions or useful information.
Pay maximum attention to information denoted as shown.

O ADDITIONAL INFORMATION
l Additional information.
DANGER
ELECTRICAL DANGER

FIRE DANGER

PROHIBITION
NO SMOKING IN THE VICINITY OF THE MACHINE

COMMANDS
BEFORE COMMENCING WORK OR REPAIRS,
TURN OFF THE POWER SUPPLY.

INSTALLATION AND MAINTENANCE WORKS TO BE PERFORMED
ONLY IN PROTECTIVE GLOVES.

INSTALLATION AND MAINTENANCE WORKS TO BE PERFORMED
ONLY IN PROTECTIVE FOOTWEAR.

/N
72N
®
@ DO NOT REMOVE GUARDS
®
O
=)

@ INFORMACNI A VYSTRAZNE ZNAGKY A SYMBOLY

VYZNAM
popis, doporuéeni, poznamky

NEBEZPECI
UzZivatelim hrozi nebezpecéi Urazu, véetné smrtelného.

' POZNAMKA
o Rada, jak zabranit opotiebeni vyrobku.

PAMATUJTE Klicové funkce nebo uzite¢né informace.

" Vénuijte maximalni pozornost informacim opatfenym timto symbolem.
s DODATECNE INFORMACE
l Dodate¢né informace.

NEBEZPECI
ELEKTRICKE NEBEZPECI

NEBEZPECI POZARU

ZAKAZ
ZAKAZ KOURENI V OKOLI ZARIZENI

NESNIMEJTE ZABEZPECENI

POKYNY
VYPNETE ELEKTRICKE NAPAJENI PRED ZAHAJENIM
PRACE NEBO OPRAVY.

MONTAZ A UDRZBOVE PRACE PROVADEJTE POUZE
V PRACOVNICH RUKAVICICH.

MONTAZ A UDRZBOVE PRACE PROVADEJTE POUZE
V PRACOVNI OBUVI.




@ INFORMAGNE A VYSTRAZNE ZNACKY A SYMBOLY

VYZNAM
popis, podnety, pripomienky

GBS B® B>

NEBEZPECENSTVO
Pre pouzivatelov: nebezpecenstvo Urazu vratane smrtelnych Urazov.

NEBEZPECENSTVO
Pre pouzivatelov: nebezpecenstvo Urazu vratane smrtelnych Urazov.

PAMATAJ Klucové funkcie a uzito¢né informacie.
Venujte maximalnu pozornost, informéciam ozna¢enym tymto symbolom.

DALSIE INFORMACIE
DalSie informacie

UPOZORNENIE
NEBEZPECENSTVO URAZU ELEKTRICKYM PRUDOM

NEBEZPECENSTVO VZNIKU POZIARU

ZAKAZY
ZAKAZ FAJCENIA V BLIZKOSTI ZARIADENIA

NEODSTRANUJTE BEZPECNOSTNE PRVKY

PRIKAZY
ODPOJIT OD ELEKTRICKEHO NAPATIA PRED PRACOU ALEBO OPRAVOU

MONTAZ A UDRZBU VYKONAVAT LEN V PRACOVNYCH RUKAVICIACH

MONTAZ A UDRZBU VYKONAVAT LEN V OCHRANNEJ OBUVY

@ UPPLYSNINGS- OCH VARNINGSSYMBOLER

BETYDELSE
beskrivning, forslag, anmérkningar

FARA
Innebéar fara for anvandaren, inklusive dédsfara.

OBSERVERA
Rad for forebyggande av produktens slitage.

KOM IHAG Viktié;a funktioner respektive nytig information.
Information med denna symbol skall iaktas sarskillt noga.

TILLAGSINFORMATION
Tillagsinformation

FARA
ELFARA

ELDFARA

FORBUD
ROKNINGSFORBUD | NARHETEN AV ANORDNINGEN

TA INTE BORT SKYDDEN

REKOMMENDATIONER
STANG AV ELTILLFORSEL FORE ARBETETS ELLER
REPARATIONENS BORJAN

MONTERINGS OCH KONSERVERINGSARBETEN
SKALL UTFORAS ENBART | ARBETSHANDSKAR

MONTERINGS OCH KONSERVERINGSARBETEN
SKALL UTFORAS ENBART | SKYDDSSKODON

NPEAYNPEXOAKOLWWE N UHOOPMUPYIOLLUME 3HAKU
N CMMBOIbI

3HAYEHUE
onucaHue, COBeTbl, 3aMeYaHus

OMNACHOCTb [Ons nonb3oBatens 0603Ha4aeT onacHOCTb HECHaCTHOro
cry4asi, B TOM Y/CIIE CMEPTENBHOTO.

BHUMAHUE
CoBer, kak npegynpexaars U3HOC U3AEnUs.

MOMHU  KnioyeBble dyHKUMM unu nonesHas nHcopmauus. Cnegyet
06paTuTb MakcumanbHoe BHUMaHue Ha MHopMaLmio, 0603HaYEHHYI0 Takum
CYMBOOM.

LOONONHUTENBHBLIE MHOOPMALIU

[ononHutensHas nHgopmMauus.

OMACHOCTb

ONEKTPUYECKAA OMNACHOCTb

OMACHOCTb MOXXAPA

BOCMNPELWEHNE
BOCTIPELLAETCA KYPUTb BENN3W YCTPOVCTBA

HE CHUMATb 3ALLNTY

PEKOMEHOAUWN
BbIKMKOYNTb SNEKTPOMUTAHME NEPEQ HAYATIOM PABOTbI NN
PEMOHTA.

MOHTAX 1 PABOTY MO KOHCEPBALIW BbIMNOJNHATb
NCKINMIOYUTENBHO B PABOYMX MEPYATKAX.

MOHTAX 1 PABOTY MO KOHCEPBALIW BbINONHATb
VCKITIOUYNTENBHO B 3ALNTHOM OBYBMU.

@ INFORMATIONS - OG ADVARSELSTEGN OG SYMBOLER

BETYDNING
beskrivelse, forslag, bemaerkninger

FARE
Til brugeren kan det betyde fare for uheldet, ogsa dedsuheld.

HUSK
Vejledning om, hvordan man undgar nedslidning af produktet.

OBS Ngaglefunktioner eller nyttige informationer
Der skal leegges meerke til informationerne forsynet med dette symbol.

SUPPELERENDE INFORMATIONER
Supplerende informationer

FARE
ELEKTRISK FARE

BRANDFARE

FORBUD
I NAERHEDEN AF VAERKTQZJET RYGNING FORBUDT

SIKRINGER MA IKKE FJERNES

ANBEFALINGER
DER SKAL SLUKKES FOR ELEKTRISK TILKOBLING INDEN
IGANGSATTELSEN ELLER FORETAGNE REPARATIONER

MONTERING OG KONSERVERINGSARBEJDER UDF@RES KUN
| SIKKERHEDSHANDSKER

MONTERING OG KONSERVERINGSARBEJDER UDF@RES KUN
| SIKKERHEDSSKO




@ 3ACTEPEX/IMBI TA IHGOPMATUBHI 3HAKM | CUMBONM Slle) =0 2l Sl HES AL Rl bRl B B

PRECAUTION
3HAYEHHA SIGNIFICATION
onuc, nopaau, NPUMITK1 description, suggestions, remarques
C HEBESINEKA [ns kopucTyBaya o3Havae Hebeaneky HellacHoro BUnazaKy, C DANGER
BKIOYA0YM | CMEPTENBHUN. Pour I'utilisateur signifie le risque d’accidents, y compris mortels.
' YBATA ' ATTENTION
. Mopaaa,sik nonepeamTn 3Hoc BUPOBY. . Conseil pour éviter 'usure du produit.

NAMATAWM  Kniouosi dyHKLii,a60 kopucHa iHdopmaLis. HeobxigHo 3sepTati SOUVENEZ-VOUS Fonctions principales ou des informations utiles.

€ MaKcuMarnbHy yBary Ha iHpopmaLito, No3Ha4eHy TakuM CMBOTOM. €~ || faut faire attention aux informations présentées a laide de ce symbole.
3 [JOOATKOBI IHGOPMALYIT 3 INFORMATIONS SUPPLEMENTAIRES
l [opatkoBa iHopmaLlisi. l Les informations supplémentaires.
HEBE3MEKA RISQUE

ENEKTPUYHA HEBE3MEKA RISQUE ELECTRIQUE

HEBESIMEKA MOXEXI RISQUE D’INCENDIE

3ABOPOHAETbLCA
3ABOPOHEHO NANUTK NOBNN3Y MPUCTPOLO.

INTERDICTION
INTERDICTION DE FUMER PRES DE LA MACHINE

PEKOMEHOALIIT
BVMUKATW ENEKTPOXWBINEHHA MEPE[ MOYATKOM
POBOTU Y/ PEMOHTY.

CONSIGNES
COUPEZ L'ALIMENTATION ELECTRIQUE AVANT
DE COMMENCER UN TRAVAIL OU UNE REPARATION.

IL FAUT ABSOLUMENT METTRE DES GANTS DE PROTECTION
PENDANT LE MONTAGE ET LES TRAVAUX DE CONSERVATION.

MOHTAX TA POBOTY 3 KOHCEPBAL|IT BUKOHYBATW B/KITKOYHO
B POBOYNX PYKABUYKAX.

MOHTAX TA POBOTY 3 KOHCEPBAL|IT BUKOHYBATW B/KITKOYHO
B 3AXMCHOMY B3YTTI.

IL FAUT ABSOLUMENT METTRE DES CHAUSSURES DE PROTECTION
PENDANT LE MONTAGE ET LES TRAVAUX DE CONSERVATION.

/N /N
72N 72N
® ®
@ HE 3HIMATU 3AXWCT. @ N’ENLEVEZ PAS DE PROTECTIONS
® ®
(&) O
=) =)

@ SEMNE S SIMBOLURI DE INFORMATIE S| AVERTISMENT 0 MARCHI E SIMBOLI INFORMATIVI E DI PERICOLO

INTELES SIGNIFICATO
descrieri, sugestii, observatii descrizione, suggerimenti, osservazioni

é PERICOL é PERICOLO Indica pericolo di incidente per I'utilizzatore, compreso il

Risc de accident, posibil fatal utilizatorului. pericolo di incidente mortale.

' ATENTIE ' ATTENZIONE

° Sfat de prevenire a uzurii si a ruperii produsului. ° Consiglio per prevenire I'usura del prodotto.

~— RETINETI Functii importante sau informatii utile. - RICORDA Funzioni chiave o informazioni utili. Bisogna fare la massima
€ Acordati atentie maxima la informatiile notate dupa cum se arata. € attenzione alle informazioni indicate con questo simbolo.

o INFORMATII SUPLIMENTARE o INFORMAZIONI AGGIUNTIVE

l Informatii suplimentare. l Informazioni aggiuntive.

PERICOL PERICOLO
PERICOL DE ELECTROCUTARE PERICOLO ELETTRICO

PERICOL DE INCENDIU PERICOLO D’INCENDIO

INTERDICTII
NU FUMATI IN IMEDIATA APROPIERE A MECANISMULUI

@ NU SCOATETI APARATORILE @ NON TOGLIERE LE PROTEZIONI

DIVIETO
VIETATO FUMARE NELLE VICINANZE DEL DISPOSITIVO

COMENZI
INAINTE DE A INCEPE MUNCA SAU REPARATIILE,
OPRITI SURSA DE ALIMENTARE ELECTRICA

OBBLIGHI
SPEGNERE L ,ALIMENTAZIONE PRIMA DI INTERVENIRE
SULLA O RIPARAZIONE

INSTALAREA SI INTRETINEREA LUCRARILOR SA FIE EFECTUATE
DOAR CU MANUSI DE PROTECTIE

INSTALLAZIONE E MANUTENZIONE ESEGUITI SOLO
NEI GUANTI DA LAVORO

INSTALAREA SI INTRETINEREA LUCRARILOR SA FIE EFECTUATE
DOAR CU INCALTAMINTE DE PROTECTIE

L'INSTALLAZIONE E | LAVORI DI MANUTENZIONE DEVONO
ESSERE ESEGUITI UNICAMENTE CON CALZATURE DI PROTEZIONE.




Ogodlne zalecenia montazowe

1. Montaz powinien by¢ wykonany przez przeszkolong ekipe montazowa posiadajaca
odpowiednie kwalifikacje.

2. Nalezy stosowac sie do obowiazujacych przepiséw BHP. Szczegdlna uwage nalezy
zwrdci¢ na bezpieczenstwo pracy z urzadzeniami

elektrycznymi oraz bezpieczenstwo pracy na wysokosciach.

3. Teren montazu powinien by¢ odpowiednio oznakowany i zabezpieczony.

4. Podtoze montazowe powinny cechowac:

- w przypadku muréw - sucha i rowna powierzchnia o odpowiedniej wytrzymatosci
wykonana zgodnie z obowigzujgcymi przepisami budowlanymi,

- w przypadku konstrukcji metalowych - poprawnos¢ konstrukcyjna i wytrzymatosciowa.
5. Do montazu, w zaleznosci od podtoza, stosuije sie:

- w przypadku podtoza zelbetonowego lub cegty petnej - kotki rozporowe @12 mm x80
mm (do podpér watu), kotki rozporowe 10 mm x 60 mm

(do montazu prowadnic),

- w przypadku konstrukgji stalowych - $ruby M8 (do podpdr watu), $ruby M6 (do
prowadnic) lub wkrety 86,3 mm samo wiercace (5cianki konstrukcji stalowej powinny
mie¢ min. 3 mm grubosci)

- w przypadku scian z materiatow z przestrzeniami powietrznymi - odpowiednie
systemy montazowe przewidziane dla tego rodzaju podtoza,

- w przypadku innych materiatéw (cegta szczelinowa, gazobetony itp.) - kotki do cegty
szczelinowej i gazobetonu np. typu Fischer SX

6. Nalezy zachowac szczegdlng uwage przy montazu sprezyn i podpér bocznych
(wystepuja bardo duze sity skretne).

7. Nalezy zwréci¢ uwage na znaki informacyjno-ostrzegawcze przypisane do czynnosci
montazowych.

8. Po zamontowaniu, sprawdzeniu oraz ewentualnej korekcie ustawienia bramy lub
kraty nalezy przeprowadzi¢ szkolenie uzytkownika z zakresu obstugi produktu.

9. Nalezy zapewni¢ odpowiednia wentylacje pomieszczen, w ktérych zamontowane sa
bramy lub kraty. W przeciwnym wypadku brama

zagrozona jest korozjga.

General installation tips

1. The installation should be performed by a properly trained and qualified installation
team.

2. Observe the binding OHS regulations. Pay special attention to maintaining safety
when performing electrical works or works at height.

3. The installation site should be properly marked and secured.

4. The installation substrate should have the following qualities:

- in the case of walls - dry and even surface of suitable strength, prepared in accordance
the binding construction regulations,

- in the - case of metal structures - proper strength and structural correctness.

5. Depending on the substrate, the following fasteners should be used:

- in the case of reinforced concrete or full brick substrate @12 mm x80 mm expansion
bolts (for shaft supports), 210 mm x 60 mm expansion bolts (for guide rails),

-in the case of steel structures - M8 bolts (for shaft supports), M6 bolts (for guide rails)
or 86.3 mm self-drilling screws (steel structure walls should be at least 3 mm thick).

- in the case of walls made of materials containing pockets of air - appropriate installation
systems for this kind of substrate,

-in the case of other materials (slotted bricks, gas concrete, etc)) - plugs for slotted
bricks and gas concrete, e.g. Fischer SX,

6. Pay special attention when installing springs and side supports (these are subject to
considerable twisting forces).

7. Pay attention to informational and warning signs for particular installation activities.
8. After the gate has been installed, checked and adjusted, if necessary, provide a
training for the user on the operation of the product.

9. The relevant ventilation ought to be ensured in the rooms where the doors are to be
assembled. Otherwise the door will be subject to corrosion.

10. The relevant door protection against aggressive agents causing corrosion (e.g.
originating from bricks or mortar) ought to be ensured.

Allgemeine Montageempfehlungen

1. Die Montage hat durch ein geschultes Montageteam mit entsprechenden
Qualifikationen zu erfolgen.

2. Es sind die geltenden Arbeitsschutzvorschriften zu beachten. Im Besonderen ist auf
die Sicherheit bei den Arbeiten mit elektrischen Geraten und auf die Sicherheit bei den
Arbeiten in der Héhe zu achten.

3. Die Montagezone soll entsprechend gekennzeichnet und gesichert sein.

4. Der Montageuntergrund solch durch folgende Merkmale gekennzeichnet sein:

- im Falle von Mauern - eine nach den geltenden Bauvorschriften hergestellte trockene
und ebene Oberflache mit entsprechender Festigkeit,

- im Falle von Metallkonstruktionen - mangelfreie Konstruktion und Festigkeit.

5. Fur die Montage sind je nach dem Untergrund einzusetzen:

- im Falle eines Untergrundes aus Stahlbeton oder Vollziegeln - Spreizdibel von g12
mm x80 mm (fur die Wellenauflager), Spreizdubel von

210 mm x 60 mm (fur die Montage der Fihrungen),

- im Falle von Stahlkonstruktionen - Schrauben M8 (fur die Wellenauflager), Schrauben
M6 (fur die Fihrungen) oder selbstbohrende Schrauben von 26,3 mm (die Wande der
Stahlkonstruktion sollen eine Stérke von mindestens 3 mm haben)

- im Falle von Wanden aus Baustoffen mit Hohlrdaumen - entsprechende
Montagesysteme, die fur derartigen Untergrund vorgesehen sind,

- im Falle von sonstigen Baustoffen (Lochziegel, Porenbeton, etc.) - Spreizdubel fur
Lochziegel und Porenbeton z.B. vom Typ Fischer SX

6. Besondere Aufmerksamkeit ist bei der Montage von Federn erforderlich (es treten
sehr groBe Torsionskréfte auf).

7. Es sind die den einzelnen Montageschritten zugeschriebenen Hinweis- und
Warnzeichen zu beachten.

8. Nach erfolgter Montage, Prufung und ggf. Korrektur der Einstellungen des Tores
bzw. Gitters ist eine Schulung fur den Benutzer im Bereich der Bedienung des
Produktes durchzufihren.

9. Es ist eine entsprechende Luftung der Rdume, in denen die Tore bzw. Gitter
montiert sind, sicherzustellen. Anderenfalls ist das Tor durch Korrosion bedroht.

10. Nalezy zapewni¢ wtasciwa ochrone bramy lub kraty przed agresywnymi srodkami
powodujgcymi korozje (np. pochodzacymi z cegiet lub zaprawy).

11. W bramach montowanych w myjniach miejsce ewentualnego przerwania ochrony
antykorozyjnej nalezy odpowiednio zabezpieczy¢.

Narzedzia montazowe:

Wiertarka udarowa

Wiertarka do metalu

Whkretarka z regulowana sita wkrecania
Szlifierka katowa/ pitka do metalu
Wiertto do metalu 8,5 mm

Wiertta do betonu 10 mm i @12 mm
Klucze wielkosci: 10; 13; 14; 15; 17
Odpowiednia drabina/ rusztowanie
Mtotek

Miara

Otowek

Poziomica

Srodki utrzymania czystosci:
Zmiotka, szufelka, odkurzacz

UWAGA
Produkt mozna uzytkowac dopiero po catkowitym zakonczeniu

procesu montazu!
Miejsce montazu nalezy utrzymac¢ w czystosci, a po zakonczeniu
montazu doktadnie posprzatac. Nalezy przeszkoli¢ uzytkownikéw.

11. In case of the doors assembled in car washes, the place for the possible break in the
corrosion protection ought to be properly protected.

Installation tools:

Hammer drilling machine

Metal drilling machine

Power screwdriver with adjustable operation
Angle grinder / metal saw

Metal drills 28,5 mm

Concrete drills 210 mm and 212 mm
Wrenches: 10; 13; 14; 15; 17

Proper ladder / scaffolding

Hammer

Measuring tape

Pencil

Level

Cleaning tools:
Brush, scoop, vacuum cleaner

ATTENTION
Product may only be used after the entire installation process has

been completed!
Maintain cleanliness during the installation and clean

10. Das Tor bzw. Gitter ist entsprechend gegen aggressive Stoffe zu schitzen, die
Korrosion bewirken (und z.B. in den Ziegeln oder im Mortel enthalten sind).

Montagewerkzeuge:

eine Schlagbohrmaschine

eine Metallbohrmaschine

ein Schrauber mit einstellbarer Eindrehkraft
ein Winkelschleifer / eine Metallsage
Metallbohrer von 8,5 mm

Betonbohrer von 210 mm und 212 mm
Schlussel mit folgenden Schlusselweiten: 10; 13; 14; 15; 17
eine entsprechende Leiter/Gerust

ein Hammer

ein Mafi3

ein Bleistift

eine Wasserwaage

Mittel zur Sauberhaltung:
Handfeger, Handschaufel, Staubsauger

HINWEIS
Das Produkt kann erst benutzt werden, nachdem der

Montagevorgang vollstandig abgeschlossen ist!
Der Montageort ist in Sauberkeit zu halten und nach
abgeschlossener Montage sorgfaltig in Ordnung zu bringen.




Vseobecné montazni pokyny

1. Montaz by méla byt provedena preskolenou montazni skupinou, kterd ma prislusné
kvalifikace.

2. Dodrzujte zavazné predpisy bezpecnosti a ochrany zdravi pfi praci. Zvldstni
pozornost byste méli vénovat bezpecnosti pfi praci na elektrickych

zarizenich a bezpecnosti praci ve vysce.

3. Montazni aredl by mél byt pfislusné oznacen a zabezpecen.

4. Montazni podlaha by méla mit nasledujici vlastnosti

- v piipadé zdiv - suchy a rovny povrch s pfislusnou spolehlivosti provedeny v souladu
se zavaznymi stavebnimi predpisy,

- v pripadé kovovych konstrukci — konstrukeni a spolehlivostni spréavnost.

5. Kmontazi, zavisle na podlaze, se pouziva:

- v piipadé Zelezobetonové podlahy nebo plné cihly - rozpiraci hmoZzdinky @12 mm x80
mm (ke vzpérdm hridele), rozpiraci hmoZzdinky 10 mm x60 mm (k montazi vodicich
list),

- v pfipadé ocelovych konstrukci - Srouby M8 (ke vzpérdm hfidele), Srouby M6 (k
vodicim li5tdm) nebo samovrtné Srouby 86,3 mm (sténky ocelové konstrukce by mély
mit tloudtku min. 3 mm)

- v pfipadé stén z materiald se vzduchovymi mezerami - pfislusné montadzni systémy
urcené pro tento typ podlahy,

- v pfipadé jinych materiald (cihla s mezerami, plynobeton atp.) - hmoZdinky pro cihly s
mezerami a pro plynobeton, napr. typu Fischer SX

6. Vénujte zvldstni pozornost pfi montadzi pruzin (objevuji se velmi silné tazné sily).

7. Vénujte pozornost informacnimu a vystraznimu oznaceni pro montazni ¢innosti.

8. Po montdzi, kontrole a pfipadné opravé ustaveni vrat nebo miize provedte Skoleni
uZivatele o obsluze vyrobku.

9. Zajistéte prislusnou ventilaci prostord, do kterych jsou namontovéana vrata nebo
miize. Jinak jsou vrata ohrozena korozi.

10. Zajistéte prislusnou ochranu vrat nebo miize proti agresivnim prostfedkdm
zpUsobujicim korozi (napt. pochazejicim z cihel nebo malty).

Vseobecné montazne podmienky

1. Montéz moézu vykonavat len montazny pracovnici, ktory boli vyskoleny a majd nato
prisludnu kvalifikaciu. B

2. Je nutné dodrziavat bezpetnostné pravidla podla platnych predpisov BHP. Specidlnu
pozornost treba venovat praci s elektrickymi zariadeniami a

praci vo vyskach.

3. Montézny priestor by mal byt riadne oznaceny a zabezpeceny.

4. Montadzny podklad by mal byt naslednej kvality:

- v pripade, Ze je to mur : suchy a rovny povrch o potrebnej odolnosti zhodne so
stavebnymi predpismi

- v pripade, Ze je to kovové konstrukcia: pevnd a stabilnd konstrukcia

5. Podla podkladu musime pouZzit na montaz :

- v pripade Zelezo-betonového zékladu alebo plnej tehly pouzijeme hmoZzdinky o priemere
12mm x 80mm (na upevnenie hriadela) a hmoZdinky o priemere 10mm x 60mm (na
upevnenie vodiacich [i5t)

- v pripade kovovej konstrukcie pouzijeme sréby M8 (na upevnenie hriadela) a sroby M6
(na upevnenie vodiacich [i3t) alebo skrutky (samo rezky) o priemere 6,3mm ( stena kovovej
kon3trukcie musi mat min. hrabku 3mm)

- v pripade stien z materidlov so vzduchovymi komorami - pouZzijeme materidly ktoré su
presne urcené na takyto podklad.

- v pripade inych materidlov (tehla s otvormi, gazobetdn) - hmozdinky do tehly s otvormi a
gazobetdnu napr. Fischer SX.

6. Specialne treba davat pozor pri montéZi pruzin a boénych podpor (s tu velmi velké
torznésily)

7. Venuijte pozornost informacnym a vystraznym znackadm pri kazdej montaznej aktivite.
8. Po namontovani, odskd3ani a popripade nejakej Uprave brany je nutné zaskolit
pouzivatela ako obsluhovat branu.

9. Je nutné zabezpecit odvetravanie miestnosti v ktorej je brdna namontovana, inak hrozi
bréne korozia.

O6wwue pekoMeHAaLUM N0 MOHTaXY

1. MoHTaX A0MKeH BbINONHATECA 06Y4EeHHOM U COOTBETCTBEHHO KBaNUMULIMPOBaHHO
MOHT&XHON 6puranomn.

2. CnepnyeT cobnrofaThb AeicTByrOWMe TpeboBaHWsA 0 Mepax npeaocTopoxHocTi. Ocoboe
BHUMaHUWe cnedyeT 06paTuTe Ha 6e30MacHOCTb PaboThl C 3NeKTPOO60PYA0BaHMEM U
6e30MaCHOCTL BO BPEMSA BLICOTHBIX PaboT.

3. Paboyan TeppUTOPUA MOHTaXa A0MKHa ObiTb 0603HaYeHa 1 NpefoxpaHeHa
COOTBETCTBYHLWMM 06pa3om.

4. MOHTaXHaA NOBEPXHOCTb A0MKHa XapaKTepU3npoBaThLCA:

- B Cly4ae CTeH — CyXOii ¥ POBHOW NOBEPXHOCTLH COOTBETCTBYHOLLEN MPOYHOCTHY,
MCMONHEHHOW COrNacHo AeMCTBYHOWUM CTPOUTENbHBIM HOPMaM.

- B CNy43e METaNNNYECKUX KOHCTPYKLMIA — KOHCTPYKLMOHHON U MPOYHOCTHOM
NPaBUNbHOCTLH UCNOMHEHUA.

5. /AnA MOHTaXa, B 338BUCUMOCTU OT OCHOBaHUA KPEenexa, NPUMEHAITCA:

- B CNy4ae xene306eTOHHOro OCHOBaHUSA UMW U3 LieNbHOM0 KUPMUYa — PaCcropHble
Konbiwkn @12mMm x 80MM (ans onop Bana), PacnopHble Konbiwky @10mMm x 60mMm (ans
HanpaBnALLMX),

- B CNly4ae CTanbHbIX KOHCTPYKUMIA — 6onTbl M8 (ans onop Bana), 6onTbl M6 (ans
HaNPaBNAOLLMX) UNW LLYPYNbl-Camope3sbl @ 6,3MM (CTEHKU CTanbHbIX KOHCTPYKLWIA
LOMKHbI 6bITb MUH. 3 MM TONLWHBI).

- B C/ly4ae CTeH, BbINOMHEHHbIX U3 M3TePUanoB C BO3AYLUHbIM NPOCTPaHCTBOM, cneayeT
MCMONb30BaTb COOTBETCTBYHOLLME CUCTEMbI KPENeXa ANA AaHHOro POA3 NOBEPXHOCTU.

- B CNly4ae npouvx MaTepuanos (MycToTenbli KUpnuy, ra3o6eToH 1 T.M.) — KONbILWKY ANs
nycTOTenoro Kupnuya v razobeToHa Hanpumep Tuna Fischer SX.

6. Oco6oe BHUMaHWe cnefyeT 06paTuTb Ha MOHTaX NPYXWH U 60KOBLIX OMOp (BbICTYNatoT
OYeHb CUMbHbIE CUMbI CKPYYUBBHUS).

7. CnepyeT 06paTuTb BHUMaHUE Ha MH(OPMaLIMOHHO-OCTeperaTenbHble 3HaKK,
OTHOCALLMECA K MOHTaXHbIM AeiCTBUAM.

8. Mocne yCcTaHOBKYM, MPOBEPKU U BO3MOXHOIO UCMPaBNeHUsA NoNoXeHus BOPOT, cneayeT
npoBecTn 06yyeHre Nonb30BaTenst 06PaLLEHNIO C U3Aenuem.

9. CnepyeT obecneynTb HaANEXaLLYyH0 BEHTUNALMIO MOMELLEHWUI, B KOTOPbIX YCTaHOBMNEHbI
BOPOTa. B NpOTUBHOM Cny4ae BOPOTaM rpO3UT KOPPO3USA.

6

Montazni naradi:

Priklepova vrtacka

Vrtacka na kov

Vrtacka s nastavitelnou silou Sroubovani
Uhlova bruska / pila na kov

Vrtdk na kov 8,5 mm

Vrtak na beton 10 mma 812 mm
Klice o velikosti: 10; 13; 14; 15; 17
Prislusny zebrik / leSeni

Kladivo

Méfitko

Tuzka

Vodovéha

Cistici prostredky
Smetak, lopatka, vysavac

POZOR
Vyrobek m@Ze byt pouzivan teprve po celkovém ukonceni procesu

montaze!
Montazni misto u
uklidte.

te v Cistoté a po ukonceni montaze peclivé

10. Treba zabezpecit ochranu brany pred pripadnymi vonkajsimi vplyvmi, ktoré urychluja
koréziu. ( zapricinené napr. Konstrukciou alebo podkladovym materidlom)

11. Brény montované v autoumyvackach je nutné zabezpecit pred

koréziou, napr. Nerezovymi prvkami.

Naradie potrebné na montaz:
Priklepova vrtacka

Vrtactka na Zelezo

Sroubovacka s regulovatelnou silou robovania
Uhlova pila na kov

Vrtak na kov (priemer 8,5mm)

Vrtdk do beténu (priemer 10mm; 12mm)
KIGE (10,13, 14,15, 17)

Rebrik / leSenie

Kladivo

Meter

Ceruzka

Vodovaha

Cistiace prostriedky:
Metlicka, smetar, vysavac

UPOZORNENIE
Brana sa moze pouzivat az po Gplnom uk

¢eni montaze.
Montazny priestor je nutné udrziavat v poriadku a po skonceni
montaze ho dékladne upratat.

10. CnenyeT obecneunTb Haanexallyto 3aLmuTy BOpoT i krat oT

BO34ENCTBUA arpeCCBHbBIX BELLECTB, BbI3bIB3HOLLMX KOPPO3UID

(Hanpvmep, NPOVCXOAALLMX U3 CTPOUTENBHBIX CMECeN UMK KUPnuYa).

11. B BOpOTax, yCTaHOBNEHHbIX B MOVIKaX, CnefyeT COOTBETCTBYHOLLMM 06pa3om
33LWMTUTL BO3MOXHbIE MECTA C NPEePBaHHOM aHTUKOPPO3MOHHOM 33LLUMTOM.

MOHTa>KHbI UHCTPYMEHT:

YnapHan apens

[penb no metanny

OTBEpTKa C perynmpoBKOW Cnbl BKPYYMBaHUS
YrnosoWt 6pycoYHbIi pe3ak / nunka no MeTanny
Ceepno no metanny @8,5mMm

Csepno no 6etoHy @10Mm 1 @12Mm

Knrou: 10, 13, 14, 15, 17

MoaxopAwan nectHuua / neca

MonoTok

CaHTumeTp

KapaHzal

YpoBeHb

CpeacTsa Ana HaBeAeHUA YNCTOTbI:
LLleTka, coBOK, Nblnecoc

BHUMAHUE
BopoTa MOXHO MCNONb30BaTb TOMLKO MOCMIE NOMHOMO OKOHYAHUA

MpOLLeCcca MOHTaxa!
MeCTo MOHTaXa CnenyeT COLEPXKaTb B YUCTOTE, @ NMOCNEe MOHTaXa
TLWATENbHO NoybupaTs.




3aranbHi peKoMeHAaL,ii M0 MOHTaXYy.

1. MOHT@X NOBMHEH BUKOHYBATUCb KOMMETEHTHOO Ta BiAMOBIAHO KBaNi(ikoBaHO
MOHTaXHOH 6puragoto.

2. HeobxioHO LOTPUMYBaTUCH Ai04MX BUMOT 33x04iB 6e3neku. Ocobnusy ysary
HeobxioHO 3BEepHYTU Ha TexHiky 6e3nekn npu poboTi 3 enekTpoobnagHaHHAM Ta nif Yac
BUCOTHUX POBIT.

3. Pobo4ya TepuTopia MOHTaxa NOBMHHA 6yTV NO3HaYeHa Ta 3a3xM1LLEeHa BiANOBIAHUM
YMHOM.

4. MOHT@XHa NoBepXHA NOBWHHA MATW HaCTYMHI XapaKTepUCTUKM:

- CTiHa - CyXa Ta piBHa NOBEPXHSA BiANOBIAHOI MiLLHOCTi,BUKOHaHa 3rifAHO 3 AjHYvMU
6ynisensHUMU HOpMamy;

- METaneBa KOHCTPYKLIA — KOHCTPYKLiNHA MILHICTb T8 NPaBUNbHICTb BUKOH3HHS.

5. [1na MOHTaXy,B 33NeXHOCTi Bif, OCHOBW KPiNneHHsA,BUKOPUCTOBYHTb:

- 3ani306eTOHHa 0CHOBa ab0 CyUinbHa Lerna — po3nipHi kinku @12mm x80mm (onop
Bany) , Po3nipHi Kinkn @10mMm X60MM (NS HaNPaBNAKUMX);

- CTanbHa KOHCTPYKLiA — 6onTv M8 (ana onop Bany), 6onTu M6 (ana HanpaBnsrymnx)
abo wypynu- camopisn @ 6,3MM (CTIHKM CTANbHWUX KOHCTPYKLA NOBUHHI 6yTU MiH. 3MM
TOBLUWHW);

- CTiH3, BUKOHaHa i3 MaTepianis 3 NOBITPAHUM NPOCTOPOM — HeO6XiAHO
BUKOPUCTOBYBATU BIAMNOBIAHI CUCTEMU KPINNeHHA ONA NOBEPXHi TaKOro Tumy;

- CTiH3, BUKOHaHa 3 iHLWVX MaTepianis (NycToTina uerna,ra3obeToH i T.n.) - Kinku ans
nycToTinoi uernv Ta razobeToHy, Hanpuknapg, Fischer SX.

6. OcobnuBy yBary Heo6xigHO 3BEPHYTU Ha MOHTaX MPYXWH Ta BiYHWMX onop (airTe
[y>XXe BENUKi CUNK CKPYYyBaHHS).

7. HeobxigHo 3BepHYTH yBary Ha iH(POPMaLLIMHO-338CTepPeXHi 3HaKK, L0 MatoTb
BiAHOLEHHS A0 MOHTaXHUX Ajil.

8. Micna BCTaHOBNEHHA, NEPEBIPKM T3 MOXNMBOr0 BUNPaBNEHHA NONOXKEHHA BOPIT,
HeobXiAHO NPOBECTU HaBYaHHA KOPUCTYBaYa MeToAaM eKkcrnnyaTaLii Bupoby.

9. HobxioHo 3a6e3neynTu HanexHy BEHTUNAL0 NPUMILLEHHA fe BCTaHOBMNEHi BOPOTa i
kraty. B iHWOMYy BMNaaky BOPOTaM 3arpoxye KOpo3is.

10. HeobxinHo 3abe3neunTy BIANOBIAHWI 38XMCT BOPIT i krat Bif, BNNMBY arpecnsHmX

Les conseils généraux de pose:

1. La pose devrait étre faite seulement par une équipe qualifiée de poseurs.

2. Suivre les regles de sécurité et d’hygiéne du travail. Faire particuliérement attention &
la sécurité pendant le travail avec les outils électriques ou en altitude.

3. Signaler et protéger correctement le lieu de pose.

4. La base de pose doit se caractériser par:

- en cas de murs - la surface seche, lisse, de bonne résistance, faite dans le respect des
régles de construction

- en cas de construction métallique - la construction correcte et la résistance.

5. Suivant la base de pose, on utilise:

- en cas de béton armé et de brique pleine - des chevilles expansibles @ 12mm et 80mm
(pour les supports de l'arbre), des chevilles expansibles g 10mm x 60mm (pour les rails
de guidage)

- en cas de construction en acier - des vis M8 (pour les supports de ['arbre), des vis M6
(pour les rails de guidage) ou des vis autoperceuses @6,3mm ('épaisseur des cloisons de
construction en acier fait au min. 3mm)

- en cas de matériaux avec les espaces aériens - des systémes de pose convenables
pour cette base

- en cas d'autres matériaux (p.ex. brigue creuse, béton cellulaire) - des chevilles pour ces
produits p.ex. type Fischer SX

6. Etre attentif pendant le montage des ressorts et des supports latérals (vu les
de torsion)

7. Regarder scupuleusement les signes d'information et de danger qui se rapportent aux
activités de montage.

8. Apreés avoir posé, controlé, éventuellement corrigé l'installation, instruire un usager sur
le fonctionnement du produit.

9. Assurer une bonne ventillation des pieces ou la porte est posée. Autrement il existe le
risque de corrosion.

10. Protéger la porte contre les substances agressives qui causent la corrosion ( qui

Allmanna monteringsanvisningar

1. Monteringen borde utforas av kvalificerad monteringspersonal.

2. Gallande arbetssakerhetsforeskrifter skall féljas. Man skall sarskilt beakta
arbetssakerhet vid hantering av elektriska anordningar samt s&kerhet vid hojdarbeten.
3. Monteringsomradet borde méarkas och sékras.

4. Monteringsunderlag borde kénnetecknas av:

- gallande murverk/betong - torr och jamn, talig yta, tillverkad enligt gallande
byggnadsforeskrifter.

- gallande metallkonstruktioner — korrekt konstruktion och hallfasthet.

5. Till montering, beroende av underlag, tillémpas:

-for armerad betong eller heltegel - expanderhylsor @12 mm x 80 mm (for axelstod),
expander hylsor 810 mm x 60 mm (fér montering av ledgangar),

- for stalkonstruktioner - skruvar M8 (for axelstod), skruvar M6 (for ledgangar) eller
stoppskruvar 26,3 mm sjdlvborrande (stalkonstruktionens véggar borde vara minst 3
mm tjocka)

- for vaggar av material med luftmellanrum - passande monteringssystem for denna
typ av underlag,

- fér andra material (tegel / ihaliga block, lattbetong, mm) - expanderhylsor till ihdliga
block och lattbetong, ex vis av typ Fischer SX

6. Sarskilt uppmarksamhet skall beaktas vid montering av fjadrar (stor vridkraft
uppstar).

7. Informations och varningsmarken gallande montering skall beaktas.

8. Efter montering, kontroll och eventuell korrigering av portens eller gallrets
installningar, skall anvandaren instrueras och trénas for anvandning av produkten.

9. Man skall sorja for god ventilation av utrymmen dar porten eller gallret installeras.
| annat fall uppstar risk for rostangrepp.

10. Rétt skydd av porten eller gallret mot rostframkallande medel skall sékras (dessa
kan komma ex vis fran tegel eller fogarna).

forces

PEYOBUH,LLO BUKNUKAIOTb KOPO3ito (HAaNPUKNa: MOXiAHMX

Bif 6yaiBenbHUX cymilleit abo uernu).

11. B BOpPOTax, BCTAHOBNEHWX B @BTOMUIKaX, He06XiAHO BiANOBIAHUM
YUHOM 3aXWUCTUTU MICLA 3 NePepPBaHNM aHTUKOPO3iHUM 3aXUCTOM.

MOHTaXXHUI iHCTPYMEHT:

YoapHuii opuns.

[Opuvne no meTanny.

BWKpYTKa 3 perynroBaHHAM CUNU BKPYYYBaHHS.
KyToBuit 6pycoynuin pisak / nunka no metanny.
Cepano no metany @8,5vm.

Ceepano no 6etoHy @10mMm 1 @12mm.

Knrou: 10, 13, 14, 15, 17.

BignosinHa opabuHa / pULLITYBaHHS.

MonoTok.

BumiproBanbHa pyneTka.

Oniseup.

PiBeHb.

3acobw ans NnpubupaHHsa:
LLliTka, coBOK, nMnococ.

YBATA:
EkcnnyaTauis BOPIiT MOXNMBA Nu1LLe NiCNst MOBHOMO 3aKiHYEeHHS

npouecy MoHTaxy!
Micue MOHTaxXy HeobxigHO yTPUMYBATWU B YACTOTI,@ MO 33KIHYEHHI
peTenbHO NpubpaTn.

proviennent des briques, du mortier)
11. Dans les portes posées dans les laves-autos, protéger les places menacées surtout
par la corrosion.

Outillages:

perceuse a percussion

perceuse a métal

visseuse avec force de vissage réglable
meuleuse d'angle / scie 3 métal
forets 8 métaux @ 8,5mm

forets a béton @ 10mm et @ 12mm
clefs: 10,13, 14, 15,17

échelle / échafaudage

marteau

metre

crayon

niveau a bulle

Accessoires d’entretien:
balayette, pelle, aspirateur

ATTENTION
La porte peut étre utilisée seulement apres avoir terminé

entierement le montage!
Pendant le travail, le lieu de pose doit rester propre. Apres le travail,
il faut mettre tout en ordre.

Monteringsverktyg:

Slagborrmaskin

Metallborrmaskin

Skruvdragare med reglerbar skruvkraft
Kantslip/ metallsag

Metallborr 8,5 mm

Betongborr 10 mm och @12 mm
Nycklar med matt: 10; 13; 14; 15; 17
Passande stege/ byggnadstallning
Hammare

Mattstock

Blyertspenna

Vattenpass

Elmatare

Rengdringsmedel:
Sopborste, sopskyffel, dammsugare

OBSERVERA
Man kan bérja anvénda produkten enbart efter avslutandet av hela

monteringsprocessen!
Monteringsomradet skall hallas rent och efter monteringen skall
noggrann stadning genomforas.




Generelle monteringshenvisninger

1. Montering skal udferes af kvalificeret montarer.

2. Man skal overholde gaeldende sikkerheds- og sundheds regler. Der skal la&egges
seerlig hensyn til sikkerhed ved arbejde med elektriske

anlaeg/maskiner og ved arbejder i hgjden.

3. Monteringsomradet skal beskiltes og sikres pd en passende made.

4. Monteringsgrund skal kendetegne sig ved fglgende faktorer:

- ved murer - ter og jeevn undergrund med passende holdbarhed, udfart i
overensstemmelse med geeldende byggeforskrifter

- ved metalkonstruktioner- korrekt konstruktion og dens holdbarhed.

5. Til montering afhaengig af udergrundstypen, anveder man:

- i tilfeelde af jernbeton-eller tegl undergrunden - stattebolte/tveerbolte 12 mm x80
mm (til stette af akslen), tvaerbolte 210 mm x60 mm

(til montering af styringer/styringsliste),

- i tilfeelde af stalkonstruktioner - skruer M8 (til stette af akslen), skruer M6 (til
styringslister) eller traeskruer 86,3 mm selv borende

(stalkonstruktionens vaegge skal min. vaere 3 mm tykke)

- i tilfeelde af vaegge, udfert i specialt materiale med luftrum - passende
monteringssystem til hver eneste udergrundstype,

- ved andet materiale (tegl med spraekker, gasbeton, osv.) - treeskruer til tegl med
spraekker og gasbetonen, for eksempel Fischer SX type

6. Der skal laegges seerlig hensyn til montering af flerder og sidestatter (der opstar
store sidesvingninger).

7. Der skal leegges meerke til informations-advarselstegn i forbindelse med
monteringsaktiviteter.

8. Efter montering, kontrol og eventuel justering af portens eller gitterens indstillinger
skal man gennemfare indledende vejledningskurser for

fremtidige brugere.

9. Der skal sikres en passende rumventilation, hvor portene eller gitrene bliver
monteret. | andet tilfaelde er porten udsat for korrosion.

10. Der skal sikres passende beskyttelse af porten eller gitteren mod agessive

Sfaturi generale de instalare

1. Montarea ar trebui efectuata de o echipa de instalare pregatita corespunzator si
calificata.

2. Respectati reglementarile OHD cu caracter obligatoriu. Acordati o atentie speciala in
mentinerea sigurantei cand efectuati lucrari electrice sau lucrari la

inaltime.

3. Amplasamentul instalarii ar trebui marcat corespunzator si asigurat.

4. Substratul de instalare ar trebui sa aibe urmatoarele calitati:

- in cazul peretilor: uscati si egalati suprafata de rezistenta adecvata, in conformitate cu
normele de constructie obligatorii

- in cazul structurilor metalice: rezistenta corespunzatoare si corectitudinea structurala.

5. In functie de substrat, urmatoarele instrumente de asamblare ar trebui folosite:

- in cazul substratului de beton armat sau caramida plina buloane de expansiune 212 mm
x80 mm (pentru suportul axului), buloane de expansiune

210 mm x60 mm ( pentru sinele de ghidaj),

-in cazul structurilor de otel/fier - suruburi M8 (pentru suportul axului), suruburi M6 (pentru
sinele de ghidaj) sau 6.3 mm auto-suruburi

de foraj (structura peretilor de otel ar trebui sa fie de cel putin 3 mm grosime),

- in cazul peretilor facuti din materiale care contin perne de aer - sisteme de instalare
apropiate pentru acest fel de substrat,

-in cazul altor materiale (caramizi crestate, beton aerat BCA etc) -

pene/tampoane pentru caramizi crestate si beton aerat, exemplu Fischer SX,

6. Acordati o atentie marita atunci cand instalati arcurile (acestea sunt supuse unor forte
considerabile de torsiune).

7. Acordati atentie semnelor informationale si de avertizare pentru activitatile de instalare
particulare.

8. Dupa ce usa si grilajul au fost instalate, verificati si ajustati, daca este necesar asigurati o
instruire pentru operarea acelui produs utilizatorului .

9. Ventilatia corespunzatoare ar trebui sa fie asigurata in incapera in care vor fi asamblate

Indicazioni generali di installazione

1. L'installazione deve essere eseguita da una squadra di installazione istruita e
qualificata.

2. Bisogna attenersi alle norme di sicurezza e igiene del lavoro in vigore. Bisogna fare
particolare attenzione alla sicurezza di lavoro con le apparecchiature elettriche, e alla
sicurezza di lavoro in luoghi elevati.

3. La zona di installazione deve essere opportunamente segnalata e messa in
sicurezza.

4. Le superfici sulle quali va eseguita l'installazione devono possedere le seguenti
caratteristiche:

- in caso di muratura: superficie asciutta e piana, con resistenza adeguata, realizzata
secondo le norme edili in vigore,

- in caso di strutture metalliche: correttezza strutturale e di resistenza.

5. Per linstallazione, a seconda della superficie, si utilizzano:

- in caso di muri in calcestruzzo armato e in mattoni pieni: tasselli a espansione 12
mm x80 mm (per i sostegni dell'albero), tasselli a espansione 10 mm x60 mm (per il
montaggio delle guide),

- in caso di strutture in acciaio: viti M8 (per i sostegni dell'albero), viti M6 (per le guide)
o viti 86,3 mm autofilettanti (le pareti della struttura in acciaio devono avere almeno 3
mm di spessore),

- in caso di pareti con materiali con intercapedini d'aria: sistemi di montaggio adatti alla
determinata struttura,

- in caso di altri materiali (mattoni forati, gasbeton) - tasselli per mattoni forati e
gasbeton ad esempio tipo Fischer SX

6. Bisogna operare con particolare prudenza durante il montaggio delle molle (presenza
di forze di torsione molto elevate).

7. Bisogna fare attenzione ai segnali di informazione e avvertenza attribuiti alle
operazioni di installazione.

8. Dopo linstallazione, il controllo e I'eventuale correzione delle regolazioni del portone
o della serranda, bisogna condurre la formazione dell'utilizzatore circa l'utilizzo del
prodotto.

8

korrosionsfremkaldende midler (for eksempel: fra mursten eller
martelen).

11. I tilfeelde af porte monteret i bilvask ber man beskytte alle steder,
hvor antikorrosions sikring kan blive afbrudt.

Monteringsveerktgj:
Slagboremaskine

Metalboremaskine

Skruemaskine med reguleret skruekraft
Vinkelslibemaskine/nedstryger
Metalbor 88,5 mm

Betonbor 210 mm og 212 mm
Nagler, starrelse: 10; 13; 14; 15; 17
Passende stige/stillads

Hammer

Mal

Blyant

Hajdekurve

Rengeringsmidler
Kost, skovle, stavsuger

OBS
Produktet kan farst anvendes, efter monteringsprocessen er blevet

afsluttet!
Monteringsstedet skal holdes rengjort, efter afsluttet montering skal
stedet omhyggeligt ryddes op.

usile si grilajele. In caz contrar usa va fi supusa procesului de coroziune.
10. Ar trebui sa fie asigurata protectia usilo si a grilajelor impotriva agentilor agresivi de
coroziune (originari din caramizi sau mortar).

Instrumente de instalare:

Rotopercutor

Masina de gaurit metal

Surubelnita electrica cu putere de functionare reglabila
Polizor unghiular / ferastrau de metal

Burghie de metal 8,5 mm

Burghie de beton 210 mm si @12 mm

Cheide: 10; 13; 14;15; 17

Scara corespunzatoare/ schelarie (constructie de lemn)
Ciocan

Banda de masurare

Creion

Nivelmetru

Instrumente de curatare:
perie, lopata, aspirator

ATENTIE
Produsul poate fi folosit doar dupa ce tot procesul de instalare a

fost efectuat!
Mentineti curatenia in timpul instalarii si

9. Bisogna assicurare un'opportuna ventilazione degli ambienti nei quali vengono
montati i portoni o le serrande. In caso contrario il portone

e esposto a corrosione.

10. Bisogna assicurare una corretta protezione del portone o della serranda da mezzi
aggressivi e corrosivi (ad esempio provenienti dai mattoni o dalla malta).

Strumenti per l'installazione:

Trapano a percussione

Trapano per metallo

Avvitatore con regolazione della forza di torsione
Smerigliatrice angolare / seghetto da metallo
Punte per metallo 8,5 mm

Punte per calcestruzzo g10 mm e 12 mm
Chiavi di dimensioni: 10; 13; 14; 15; 17
Scala / impalcatura adatta

Martello

Metro

Matita

Livella

Mezzi per la pulizia
Scopa, paletta, aspirapolvere

ATTENZIONE
Il prodotto pud essere utilizzato solo dopo il termine completo del

processo di installazione!
Il luogo di installazione va mantenuto pulito, e al termine
dell'installazione pulire con cura




K2R E

‘EV WV




10

11002
11001
11003
; S
AN
31201
S

A

21101
312215 e

312216 21103

|4 301

21102




h

511101

:

511002

511601

511201

511001

512002

513001

A L

511202

S

‘1

511801

521402

511701
511804

511404

511102

511303 511403

&

511501

511904 511903

i 5112:

613309 613503 613302 613502 613301 613501 613306 613504 613505 613201 613202 613203

M10x50 M10 M8x16 M8 M6x16 M6 M5x12 M5 M4x8  Gb4,2x9,5 Gb6,3x16 Gb6,3x35

511502

11



D

D

INDEX
SPIS ELEMENTOW LIST OF ELEMENTS LISTE DER ELEMENTE SEZNAM SOUCASTI

1 - PANELE 1 - PANEL 1- SEKTION 1 - SEKCE
sekcja dolna z okuciem bottom panel with profile untere Sektion mit Aufnahmeprofil spodni sekce s kovanim 11001
sekcja Srodkowa middle panel mittlere Sektion stredni sekce 11002
sekcja gorna z okuciem top panel obere Sektion horni sekce 11003
2 - USZCZELKI 2-SEAL 2 - DICHTUNG 2 - TESNENI
uszczelka dolna (do sekdji dolnej) bottom seal (for bottom panel) untere Dichtung (fir untere Sektion) tesneni dolni (pro spodni sekci) 21101
uszczelka boczna (do kagtownikéw pionowych) | side seals (for vertical angles) aﬁggz‘;i‘.&htungen (fur senkrechte tesneni bocni (pro vertikalni uhelniky) 21102
uszczelka gorna (do listwy nadprozowej) | top seal (for lintel profile) obere Dichtung (fur Sturzleiste) tesneni horni (pro prekladovou listu) 21103
3 - PROWADNICE 3 - TRACKS 3 - FUHRUNGEN 3 - VODICI LISTY
l;?;:g;vwn;kr;;ijionowe z prowadnicami vertical angles with vertical tracks Ezgrgicg:tr? Winkeleisen mit senkrechten thr;irl;a'ilm' uhelniky s vertikalnimi vodicimi 31201
prowadnice poziome horizontal tracks waagerechte Fuhrungen vodorovné vodici listy 31217
poprzeczka montazowa mounting ledge Montagequerleiste montazni pricka 312215
listwa nadprozowa lintel profile Sturzleiste prekladova lista 312216
4 - SPREZYNY 4 - SPRING 4 - FEDER 4 - PRUZINA
sprezyny naciggowe tension spring Zugfeder napinaci pruzina 41301
5 - ELEMENTY 5 - ELEMENTS 5 - DER ELEMENTE 5 - POLOZKY
linki stalowe steel cables Stahlseile ocelova lanka (par) 51501
konsola kétka posredniego console pulley clamp Konsole fur Zwischenrolle konzola pouzdro prostiedniho kolecka 511002
kotko posrednie PVC cable pulley Zwischenrolle fur Seil prostiedni lanové kolecko 511601
wzmocnienie tylne rear reinforcement hintere Verstarkung vyztuzeni zadni 511101
komplet montazowy mounting kit Montagesatz montazni sada 511701/511801
wzmocnienie kompletu montazowego mounting set reinforcement Verstarkung fur Montagesatz montézni sady 511102
zawias boczny z obejma side hinge with roller carrier seitliches Scharnier mit Halterung zaves bocni s objimkou 51603
zawias srodkowy intermediate hinge mittleres Scharnier zaves strednf 51605
zawias gorny E top hinge E oberes Scharnier E zdves horni E 51601
rolka krotka roller, short Laufrolle, kurz vélecek kratky 511202
zawias dolny (para) bottom hinge (pair) unteres Scharnier (Paar) zaves spodni (par) 51607
rolka dtuga roller, long Laufrolle, lang vélecek dlouhy 511201
zamek bebenkowy cylinder lock Zylinderschloss cylindricky zédmek 511303
rygiel zamka lock bolt Schlossriegel zavora v zdmku 511403
blokada rygla bolt block Riegelsperre blokovaci zdvora 511404
rygiel blokujgcy locking bolt Sperrriegel blokovaci zdvora 521402
ciegno zamka standardowe lock rod, standard Standard-Zugstange fur Schloss standardni téhlo zémku 511501
ciegno zamka teleskopowe lock rod, adjustable Teleskop-Zugstange fur Schloss teleskopické téhlo zédmku 511502
uchwyt grip handle Griff drzak 511804
tuleja dystansowa spacing sleeve Distanzhulse distanc¢ni pouzdro 511901
tuleja dystansowa 17 mm spacing sleeve 17 mm Distanzhtlse 17 mm distanc¢ni pouzdro 17 mm 511903
tuleja dystansowa 19 mm spacing sleeve 19 mm Distanzhulse 19 mm distan¢ni pouzdro 19 mm 511904
dystans spacer plate Abstandsblech odstup 512002
6 - SRUBY, WKRETY, NAKRETKI 6 - BOLTS, SCREWS, NUTS gémRL:\UBEEﬁ,c:CR:\RLj\BUEBNE’SDCATJ‘:TFrERN 6 - SROUBY, VRUTY, MATICE
Sruba (M10x50) bolts (M10x50) Mutterschrauben (M10x50) Srouby (M10x50) 613309
Nakretka (M10) nuts (M10) Schraubenmuttern (M10) matice (M10) 613503
Sruba (M8x16) bolts (M8x16) Mutterschrauben (M8x16) Srouby (M8x16) 613302
Nakretka (M8) nuts (M8) Schraubenmuttern (M8) matice (M8) 613502
Sruba (M6x16) bolts (M6x16) Mutterschrauben (M6x16) Srouby (M6x16) 613301
Nakretka (M6) nuts (M6) Schraubenmuttern (M6) matice (M6) 613501
Sruba (M5x12) bolts (M5x12) Mutterschrauben (M5x12) Srouby (M5x12) 613306
Nakretka (M5) nuts (M5) Schraubenmuttern (M5) matice (M5) 613504
Sruba M4x8 bolts M4x8 Mutterschrauben M4x8 Srouby M4x8 613305
Wkret (6,3x16) screws (6,3x16) Schaftschrauben (6,3x16) vruty (6,3x16) 613202
Wkret (6,3x35) screws (6,3x35) Schaftschrauben (6,3x35) vruty (6,3x35) 613203
Wkret (4,2x9,5) screws (4,2x9,5) Schaftschrauben (4,2x9,5) vruty (4,2x9,5) 613201

12




D

D

D

@D

INDEX
ZOZNAM CASTI CMUCOK 3NEMEHTOB MEPENIK ENEMEHTIB LISTE DES ELEMENTS

1 - PANEL 1- CEKUUA 1- CEKLIA 1-SECTION
spodny panel s kovanim CEKLIMA HWKHARA C OKAHTOBKOM CEeKLiA HWKHA 3 KaHTOM section inférieure avec quincaillerie 11001
stredovy panel CeKums cepefuHHan ceKuis cepeaHs section intermédiaire 11002
vrchny panel ceKkums BepXHAS ceKLis BEpXHA section supérieure 11003
2 -TESNENIE 2-YNNOTHUTENb 2 - YIWINbHHOBAY 2-JOINT
tesnenie na spodny panel YANOTHUTENb K HUXHEW CeKkumumn YLLINBbHIOBAY HWKHBOT CeKLil joint bas (pour section inférieure) 21101
tesnenia na vertikalne uholniky YNNOTHUTENU K BEPTUKANbHBIM YrOnkam YLLINbHIOBAY BEPTUKANbHUX KYTHUKIB joints latéraux 21102
tesnenie na vrchnu listu YNNOTHUTENb K MPUTONOYHOM NNaHKe YLLiNbHIOBAY NNaHK1 BEPXHBbOro oABipka | joint haut (pour traverse de linteau) 21103
3 - VODIACE LISTY 3 - HAMPABNAWLWMNE 3 - HAMPABNAKUI 3 - RAILS
vertikalne uholniky BEPTUKAMNbHbIA Yronok BEPTUKANbHUIA KYTHUK cornieres verticales avec rails verticaux 31201
horizontélne vodiace listy HanpaBnAOLWME rOPU30OHTaNbHbIE HanNpaBNAYi rOPU3OHTaNbHI rails horizontaux 31217
montdzna lista rnonepeyYHas MOHTaXHas NNaHka nonepeyYyHa MOHTaXHa NNaHKa traverse arriere 312215
vrchna lista NPUTONOYHAA NNaHKa nnaHKa BeEpXHbOro oABipKa traverse de linteau 312216
4 - PRUZINA 4 - NPY>KUHA 4 - MPYXKUHA 4 - RESSORT
napinacia pruzina HaTSXKHaA NPY>KMHa HaTSKH3 NPYXUHa ressort de tension 41301
5 - POLOZKY 5 - MYHKTbI 5 - MYHKTU 5 - ARTICLES
lanka (par) Tpockl (Napa) Tpocy (Napa) cordes en acier (paire) 51501
konzola stredového kolieska onopa Wavba NPOMEXYTOYHOro Konecuka | NPOMIXKHOrO Konillia onopa console du galet intermédiaire 511002
stredové koliesko na lanko NPOMeXyTOo4YHOE KONecuko Tpoca NPOMiXKHE KOniLLa Tpocy galet intermédiaire de la corde 511601
zadné zosilnenie ycuneHue 3aaHee (Napa) nigcuneHHs 3aaHe (Napa) renfort arriére (paire) 511101

montazni sada

KDeﬂE)KHbWI KOMMNneKkT

MOHT@XHUIA KOMNNEeKT

kit de montage

511701/511801

posilnenie montdzneho kompletu YyCUNeHne MOHT3XHOro KOMMNeKTa NiACUNEHHA MOHT3XXHOMO KOMMNEKTy renfort du complet de pose 511102
bocny zaves s objimkou neTns 60KOBas C KPOHLUTEAHOM netns 6i4Ha 3 KPOHLITENHOM charniere latérale avec bague 51603

stredovy zdves neTns cepeanHHan neTns cepeaHnA charniere intermédiare 51605

vrchny zéves E neTnsa BepxHas (Napa) E netnsa sepxHas (Napa) E charniere supérieure (paire) E 51601

koliesko kratke PONVK KOPOTKUIA PONWK KOPOTKUA galet court 511202
spodny zaves (par) neTns HWkHASA (Napa) neTnsa HWkHAA (Napa) charniere inférieure (paire) 51607
koliesko dlhé PONVIK ANUHHbINA ponvK foBrun galet long 511201
bubienkovy zédmok 33MOK 6apabaHHbIi 3aMOK 6apabaHHui serrure 511303
zavora v zdmku Purenb 3amka 3acyB 3aMKy péne de serrure 511403
blokovacia zdvora Bnokuposka purens BnokyBaHHsA 3acyBy verrouillage de péne 511404
rucna zavora purenb 6NOKMPYHOLLMIA purens 6nokyrYunit verrou 521402
Standardné tiahlo zdmku TAra 3aMKa CTaHA3PTHAA TAra 3aMKa CTaHOAPTHA tige standard de la serrure 511501
teleskopické tiahlo zdmku TAra 3aMKa Teneckonuyeckas TAra 3aMKa TeneckoniyHa tige télescopique de la serrure 511502
Uchytka pyuKa KNAMKa poignée 511804
diletacna podlozka [ONCTAHUMOHHAA Waiba [UCTaHLHa Wwaitba douille d'écartement 511901
diletacnd podlozka 17 mm OVUCTAHUMOHHAA Wwaiba 17 mm OUCT3HUIRHE Wwanba 17 Mm douille d’écartement 17 mm 511903
dileta¢nd podlozka 19 mm ONCTaHUMOHHASA Wakba 19 mm ONCTaHUiMHA Wwainba 19 mm douille d'écartement 17 mm 511904
6 - SKRUTKY, MATICE 6 - BONTbI, WYPYNbI, TANKN 6 - BONTW, WYPYMNW, TAUKU 6 - VIS, ECROUS

skrutky (M10x50) 60nTel (M10x50) 60ntu (M10x50) vis (M10x50) 613309
matice (M10) raiiku (M10) raiiku (M10) écrous (M10) 613503
skrutky (M8x16) 6onTel (M8x16) 6ontu (M8x16) vis (M8x16) 613302
matice (M8) raiku (M8) raiku (M8) écrous (M8) 613502
skrutky (M6x16) 6onTel (M6x16) 6onTu (M6x16) vis (M6x16) 613301
matice (M6) raiiku (M6) raiiku (M6) écrous (M6) 613501
skrutky (M5x12) 6onTbl (M5x12) 6ontu (M5x12) vis (M5x12) 613306
matice (M5) raiku (M5) raiku (M5) écrous (M5) 613504
skrutky M4x8 6onTel M4x8 6onTn M4x8 vis M4x8 613305
skrutky (6,3x16) wypynel (6,3x16) wypynu (6,3x16) vis (6,3x16) 613202
skrutky (6,3x35) wypynel (6,3x35) wypynu (6,3x35) vis (6,3x35) 613203
skrutky (4,2x9,5) wypynsl (4,2x9,5) wypynu (4,2x9,5) vis (4,2x9,5) 613201

13




D

St

D

LISTA ELEMENTELOR ELENCO DEGLI ELEMENTI | FORTEQKNING OVER DEASPEKTER | OVERSIGT OVER BESTANDDELE INDEX
1- PANOUL 1- PANNELLO 1-SEKTION 1 - SEKTION
panoul inferior cu profil pannello inferiore con ferramenta nedre sektion med beslag nedre sektion med beslag 11001
panoul de mijloc pannello centrale mellansektion mellemliggende sektion 11002
panoul superior pannello superiore ovre sektion ovre sektion med beslag 11003
2 - SIGILIUL 2 - GUARNIZIONE 2 - TATNINGAR 2 - TATNING
sigiliul inferior (pentru panoul inferior) guarnizione per il pannello inferiore tatning till nedre sektion nedre tatning (til nedre sektion) 21101
3ieg:tliiclzllea)terale (pentru unghiurile guarnizioni per profili angolari verticali tatningar till vertikala profiler sidetatning (til lodret vinkel) 21102
Zigviliul superigr (pentru profilul guarnizione per il listello dell’architrave tatning till troskellist ovre tatning (til overtarskelsliste) 21103

oiandrugului)

3 - SINELE 3-GUIDE 3 - LEDGANGAR 3 - FORINGSLISTER
unghiurile verticale cu sinele verticale profili angolari verticali vertikala profiler lodret vinkel med lodret foringsliste 31201
sinele orizontale guide orizzontali horisontala ledgangar vandrette foringslister 31217
marginea pentru montare traversa di montaggio monteringsribba monteringsafsats 312215
profil pentru buiandrug listello dell'architrave troskellist overtarskelsliste 312216
4 - ARCURI 4 - MOLLA 4 - FJADER 4 - FJEDER
arcuri de elongatie molla a trazione en dragfjader spaendefjeder 41301
5 - ARTICOLE 5 - ARTICOLI 5 - OBJEKT 5 - ELEMENTER
cablu din otel (pereche) funi (coppia) linor (par) Paszetning af rullen (et saet) 51501
console de transmisie consolle per il pulegge cavo konsol konsol til mellemliggende hjul 511002
cablul de transmisie pulegge cavo mellanliggande rullar till linor mellemliggende rebshjul 511601
suport de intarire (pereche) rinforzo posteriore (coppia) bakre stod (par) bagerste stotte (et seet) 511101
set de montaj set di montaggio uppsattningar av montering monteringssaet 511701/511801
set de intarire pentru montare rinforzo del completo di montaggio forstarkning av monteringssats monteringssaetsbeskyttelse 511102
balama laterala cu rola de transport cerniera laterale con anello di fissaggio sidogangjarn med infatting sidehangsel med klemme 51603
balama intermediara cerniera centrale mittgangjarn mellemliggende hangsel 51605
balama superioara (pereche) E cerniera superiore (coppia) E ovre gangjarn (par) E ovre hangsel (et sat) E 51601
rola, scurta rullo corto kort rulle kort rulle 511202
balama inferioara (pereche) cerniera inferiore (coppia) nedre gangjarn (par) nedre hangsel (et sat) 51607
rola, lunga rullo lungo lang rulle lang rulle 511201
cilindru de blocare serratura a cilindro cylinderlas tromlelas 511303
bolt de blocare chiavistello della serratura boltlas [dsebolt 511403
blocarea boltului blocco del chiavistello 18sbult rigellds 511404
inchidere cu bolt catenaccio regel sparrebolt 521402
tija de blocare, standard tirante standard della serratura standard lasstang standariseret las 511501
tija de blocare, reglabila tirante telescopico della serratura teleskop lasstang teleskopisk las 511502
maner maniglia handtag greb 511804
manson de spatiere distanziale distanshylsa afstandsbolt 511901
manson de spatiere 17 mm distanziale 17 mm distanshylsa 17 mm afstandsbolt 17 mm 511903
manson de spatiere 19 mm distanziale 19 mm distanshylsa 19 mm afstandsbolt 19 mm 511904
&:,_\?\:;IEJOA?\:\IEE’ SR 6 - VITI, DADI :/I-Uil(l':LA“I;AR' SR 6 - M@TRIK, BOLT, SKRUE
buloane (M10x50) viti (M10x50) skruvar (M10x50) bolt (M10x50) 613309
mansoane (M10) dadi (M10) muttrar (M10) metrik (M10) 613503
buloane (M8x16) viti (M8x16) skruvar (M8x16) bolt (M8x16) 613302
mansoane (M8) dadi (M8) muttrar (M8) matrik (M8) 613502
buloane (M6x16) viti (M6x16) skruvar (M6x16) bolt (M6x16) 613301
mansoane (M6) dadi (M6) muttrar (M6) maotrik (M6) 613501
buloane (M5x12) viti (M5x12) skruvar (M5x12) bolt (M5x12) 613306
mansoane (M5) dadi (M5) muttrar (M5) matrik (M5) 613504
buloane M4x8 viti M4x8 skruvar M4x8 bolt M4x8 613305
suruburi (6,3x16) dadi (6,3x16) stoppskruvar (6,3x16) skrue (6,3x16) 613202
suruburi (6,3x35) dadi (6,3x35) stoppskruvar (6,3x35) skrue (6,3x35) 613203
suruburi (4,2x9,5) dadi (4,2x9,5) stoppskruvar (4,2x9,5) skrue (4,2x9,5) 613201

14




312216

_
auvlh =

312216

21103

21102

1.2
\‘

1.3

312215

Gb 4,2x9,5

613201

ja S

511002

1.5

511901 ‘
M4x5

312216 ’ =

511601

)‘(511903

1.6

613502

613503
613201

15









2.7

210x60

2.8

O

N
AN N

18



E1*

ilﬁ

+
o
O

B-60
X
1200 __ 1200 1200 1200
o
‘ ]
— -
T o
o
N
+ -

—
X

1200

Gb 6,3+16

19



E.2.3*

26,3/018
26x100

Gb 6,3x16 26,3/018

. 26,3/918 o @6x100
¢ 26x100 -
o 2]
~~_|Gb 6,3x16 TS
. o

0

( S

i



2.10

2.12

2.11

2.9

2.10

2.12

2.11

-
w

X

&

.10 ¢
.10

2.11 ¢
2.11

X

&

26,3/018
26x60

[

312215

21



22




4.4
4.5
4.6
4.7
4.8
4.10
4.11
4.12*%
4.13*
4.14

4.9

4.1

312215

1/3W

120

Cc=D

4.1

4.2

511101
613302

M8x16 613502

M8

M8

M8x16

4.4

4.5

212

511701

5

b

8x80

4.9

29/@16




24

511102

®  29/216

l 28x80

10~20mm




54

5.2
5.3
11001 5.5

5.1.1

613202/613203 T
51605

Gb 6,3x16
Gb 6,3x35

5.4

613202/613203

Gb 6,3x16
Gb 6,3x35

5.4 M6 51?“ 95,2/310
T‘“/M) 513001
613301
M6x16

25



26

Gb 6,3x16
Gb 6,3x35

Gb 6,3x16
Gb 6,3x35




7*

511404

7.3
7.4

25,2/010

@.

27



- 8.11*
‘ 8.13*

8.8* 8.14*
8.10*

28



9.1.1

613202/613203 T
51605 \T

Gb 6,3x16
Gb 6,3x35

Gb 6,3x16

Gb 6,3x35

=\

’ i

9.3







11










34

14%

511404




15%

35



<26°=16.6%
60=16.7%

36



37




38



39




Krispol Sp. z 0.0.
Psary Mate, ul. Budowlana 1, 62-300 Wrzesnia
tel. +48 61 662 41 00, fax +48 61 436 76 48

www.krispol.eu






